



**STAKER | PARSON**  
C O M P A N I E S

**Staker & Parson Companies**

P.O. Box 3429

Ogden, Utah 84409

Office 801-731-1111 \* Fax 801-409-2687

**Record Of Daily Activities**

Date: 6/9/2017 Sun / Mon / Tues / Wed / Thurs / **Fri** / Sat

Project:	<u>Fallwidow Subdivision</u>	Job #:	<u>213166</u>
		Client:	<u></u>
Tech:	<u><a href="#">Brendon Fail</a></u>	Bright / <b>Clouds</b> / Rain / Dark	
Arrive:	<u>11:30</u>	Depart:	<u>1:30</u>
		Temperature:	<u>80s</u>

**ACTIVITIES:**

I traveled to site to perform in-place moisture density tests on compacted 3" minus from Hot Springs pit. Material was placed as Granular Borrow for new Roadway Build. All density tests met project specifications and were relayed to on-site Foreman at the time they were obtained. See attached sheet for test results.

Signature:	<i>Brendon Fail</i>	Page:	1	Of:	2
------------	---------------------	-------	---	-----	---

This report reflects the views of the author only and is subject to review and revision by our engineering staff



**STAKER | PARSON**  
C O M P A N I E S

**Staker & Parson Companies**  
P.O. Box 3429  
Ogden, Utah 84409  
Office 801-731-1111 \* Fax 801-409-2687

Date: 6/9/2017

Project:	<u>Fallwidow Subdivision</u>	Job #:	<u>213166</u>
Location:	<u>7900 W. 12th St.</u>	Phase:	<u>50.301.4</u>
Foreman:	<u>Craig Grover</u>	Tech:	<u>Brendon Fail</u>
Pit:	<u>Hot Springs</u>	Material Type:	<u>3" Minus</u> Depth: <u>6"+</u>

Gauge Model:	<u>3430</u>	#	<u>21311</u>	Proctor:	<u>148.1 @ 3.3%</u>
MS:	<u>632</u>				
DS:	<u>2033</u>				

	Station	DD (pcf)	WD(pcf)	%compaction	% Moisture
1	7900 W./ S. end	147.0	151.3	99.30	2.90%
2	7900 W./ N. end	145.0	149.8	97.90	3.30%
3	W. end of stub Rd.	141.2	147.4	95.30	4.40%
4	E. end of stub Rd.	143.7	149.6	97.00	4.10%
5					
6					
7					
8					
9					
10					
11					
12					
13					
14					
	Average:	144.2	149.5	97.4	3.7%



**STAKER | PARSON**  
C O M P A N I E S

**Staker & Parson Companies**

P.O. Box 3429

Ogden, Utah 84409

Office 801-731-1111 \* Fax 801-409-2687

**Record Of Daily Activities**

Date: 6/12/2017 Sun / **Mon** / Tues / Wed / Thurs / Fri / Sat

Project:	<u>Fallwidow Subdivision</u>	Job #:	<u>213166</u>
		Client:	<u></u>
Tech:	<u>Zane Rasmussen</u>	Bright / <b>Clouds</b> / Rain / Dark	
Arrive:	<u>1:30pm</u>	Depart:	<u>4:00pm</u>
		Temperature:	<u>60s</u>

**ACTIVITIES:**

Arrived on site to perform in-place moisture density testing on Fallwidow subdivision final grade. Material placed was Hot Springs commercial roadbase, compaction was performed using a single drum roller. Tests taken indicated compliance with project specifications. Results were relayed to on site forman, see attached sheet for results.

Signature:	<i>Zane Rasmussen</i>	Page:	1	Of:	2
------------	-----------------------	-------	---	-----	---

This report reflects the views of the author only and is subject to review and revision by our engineering staff



**STAKER | PARSON**  
C O M P A N I E S

**Staker & Parson Companies**  
P.O. Box 3429  
Ogden, Utah 84409  
Office 801-731-1111 \* Fax 801-409-2687

Date: 6/12/2017

Project:	<u>Fallwidow Subdivision</u>	Job #:	<u>213166</u>
Location:	<u>7900 W. 12th St.</u>	Phase:	<u>50.301.4</u>
Foreman:	<u>Craig Grover</u>	Tech:	<u>Zane Rasmussen</u>
Pit:	<u>Hot Springs</u>	Material Type:	<u>Commercial RB</u> Depth: <u>4"</u>

Gauge Model:	<u>3430</u>	#	<u>609</u>	Proctor:	<u><a href="#">139.3 @ 6.4</a></u>
MS:	<u>5290</u>				
DS:	<u>1148</u>				

	Station	DD (pcf)	WD(pcf)	%compaction	% Moisture
1	7900 W./ S. end	133.0	136.3	95.50	2.40%
2	7900 W./ N. end	134.1	137.9	96.30	2.70%
3	W. end of stub Rd.	133.6	138.2	95.90	3.30%
4	E. end of stub Rd.	134.4	138.7	96.50	3.10%
5					
6					
7					
8					
9					
10					
11					
12					
13					
14					
	Average:	133.8	137.8	96.1	2.9%